

Test Report

No. SDFS2006003249FF

Date: Jun.16, 2020

Page 1 of 2

~~SHUNDE METAL PRODUCT CO., LTD.~~
~~SHUNDE INDUSTRIAL ZONE, SHUNDE CITY, SHUNDE DISTRICT, FOSHAN CITY,~~
~~GUANGDONG PROVINCE, CHINA~~

Prepared for : Versare Solutions, LLC
Sample Description : OXFORD PVC
Product specification : 600D PVC
Material : POLYESTER FIBER

The above data and information was / were submitted and identified on behalf of the client .SGS is not responsible for the authenticity, integrity and results of the data and information and / or the validity of the conclusion. results apply to the sample as received.

SGS Ref No. : GZIN2006026663PC
Sample Receiving Date : Jun.08, 2020
Test Performing Date : Jun.08, 2020 to Jun.16, 2020

Test Result Summary

No.	Test(s) Requested	Result(s)	Comments
1	ISO 5912—2020 Camping tents Clause 6.1.1.3.4 Groundsheet	PASS	/
For further details, please refer to the following page(s)			

Signed for and on behalf of
Shunde Branch
SGS-CSTC Co., Ltd.

Daniel

scan to see the report



SDFS2006003249FF

Daniel Guan
Approved signatory



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.
Attention: To check the authenticity of testing / inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: CN.Doccheck@sgs.com

15/F, 1st Building European Industrial Park, No.1 Shunde South Road, Wusha Section, Daliang Town, Shunde, Foshan, Guangdong, China 528333 t (86-757)22805888 f (86-757)22805858 www.sgsgroup.com.cn
中国·广东·佛山市顺德区大良街道办事处五沙顺和南路1号欧洲工业园一号楼首层 邮编: 528333 t (86-757)22805888 f (86-757)22805858 sgs.china@sgs.com

Test Report

No. SDFS2006003249FF

Date: Jun.16, 2020

Page 2 of 2

Test Conducted:

The test, specified in ISO 5912:2020 Camping tents Clause 6.1.1.3.4 Flammability- Groundsheet, is based on ISO 6925:1982.

I General Information

Materials	Fabric		
Weight	343 g/m ²		
Conditioning of Test Specimen	(20±2) °C	RH (65±2) %	24 h
Testing Enclosure (fume cupboard /room)	26.7 °C	RH 64 %	---

II Requirement:

When tested in accordance with ISO 6925, the radius of burn shall be less than 35 mm.

III Test Result

Specimen No.	The maximum diameter of damage area (mm)	Whether the flame or glowing reaches the edge of the hole in the metal plate.
1	13	No
2	14	No
3	13	No
4	13	No
5	12	No
6	14	No
7	13	No
8	13	No

Conclusion: PASS

Photo Appendix:



End of Report



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.
Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: CN.Doccheck@sgs.com

15F, 1st Building European Industrial Park, No.1 Shunde South Road, Wusha Section, Daliang Town, Shunde, Foshan, Guangdong, China 528333 t (86-757) 22805888 f (86-757) 22805858 www.sgs.com.cn
 中国·广东·佛山市顺德区大良街道办事处五沙顺和南路1号欧洲工业园一号楼首层 邮编: 528333 t (86-757) 22805888 f (86-757) 22805858 sgs.china@sgs.com